LENETHLIRE - ety wead JO1-82_
AMP 1281 {10788} APPLICATOR PARTS LIST L54Y N v
NO. PART REQ| PART.NO. [[NO. PART REQ| PART NO. DATE DUE TERMINAL §
1| ™ WIRE CRIMPER Z -5 6 084~ 3| 1 THE5205=L (0| ocvarn 4 6 O3~ 1 | drhsgrrme DATE SHIPPED 60193
2 | B INS. CRIMPER 41 | Spacer-Guard - 2.1 375569 EXPLODED A-6016-3
3| ® ANVIL 2 | 810927-1 |} 42 VIEW A-6016-L
4|  ANVIL SPACER 43 NoTEs: ORI
5| ™ SHEAR BLADE 1 | hé5206=-1 || 44
6 |m RearR sHEAR PLATE 3550/3-4 | 1 |=FrE 45
7 SHEAR BLADE SPACER 2 | 378193 46
8 | W FRONT SHEAR PLATE [-387158:4 1 47
9| REARSPACER:PLJ-4738014 1 48 3
10 FROMT ANVIL SPACER PLT, e 49 ahgﬂiggz’gei ;ni 1‘;;;21 nals
11|  TOoOL SPACER 1 377673 50 [Center Strip Guide Bottom |1 [810697-3 )
12|  CRIMP SPACER 51 [Center Strip Guide Top 1 [810698-3 Cross Bar Anvil.468 HOMG
13| FRONT STRIP GUIDE 1379034~/ |52 CRIMP HEIGHT
14|  REAR STRIP GUIDE 1] 379034 -2 || 53
54 z g¥a
15| RAM 1] 471911 [[s5 [DUAL Reel Support 6949259 [1 = ime 2 £a? ||
16 TOOL HOLDER F TN ot v e v Ao el W 2 o G S Py 3 __Q_'sz_:_z'_
17 ADJ, CRIMP MOUNT 57 - 18 DAR 3 “;'_f:lﬁ:i B
18|  ADJ. BLOCK 58 SERIAL gigﬁ‘t_
19 APPLICATOR MOUNT ASSY. 1| 471707-3 I 65!‘1\'E.NS\CN ADL. PLATE 3 | (374999 NUMBER @ 5 é ;
20| BASE PLATE =72 AV EEED ASSVYOV) || [konozi-| " " Afagu
21| BASE BLOCK S48 LOWER GUARD 1 4629@&*!:;:;ngmg Er2d)
22|  STRIP GUIDE PLATE 62 |BRACKET | |452065-7 e v ra—— §§_.mﬁ-g
+ {23|  ANVIL HOLDER Front 1 | 8106232 |[»a). I Eé?fum}f;e = | <258
24 |  4ogEm ANVIL HOLDER Rear 1 | 810620=2 i[s¢]. . o i WIREgRANG;E 2918 a wE a
125| sTRIPPER 1 | Bi0693~Z || 85, ], NS, RANGE o _JEtz5
26 | STRIPPER MOUNT 2 | 379613 6 | z 2.6'.5_
ASSY. DWG, ALIGN. GAGE aEEE
27 |  RETAINER PLATE 2 372250 1167 GIOSST-1 |HezEoH
28 | STRIPPER MOUNT BRACKFET a|Re, At A i A T | [E388)
" STRIFPER BUSHING -}é L |0%%0-ctoT-9%5 3z o fag” CRIMP | SIZE | TYPE || FEED J
30 | STOCK DRAG 1 | 375381 | WIRE 100 | F .
31|  STOCK DRAG HANDLE T 375380 LS INSUL. 620 !
32| STOCK DRAG STUD 2 [ zEtoks-y |1 SLEEVED
.1 38| sTocK DRAG SPRINGL-Z5847-1 | 2 |=7oresy N i CUSTOMER DATE
7134 STOCK DRAG ADJ. SCREW 2 | 372997 i J
35 FEED FINGER HOLDER M DENOTES WEARING PARTS
36 | FEED FINGER 1 18100001 PURCHASE REPL ACEMENTS
- .{37| FEEDFINGERTIP __. DESIGNED  |}- y — - e Qer\e
3 FEED FINGER SPACER CHECKED yr .mz. i -if‘,‘-:‘,"’ AN ]
' Base Casting 1 5?0“2‘;8 apprOVED || D) (-7~ o2, APP:I;-TI&TSTR 672289 L OSFHfﬁg‘ z.
| =
?:—rfr e S B, e 7 oK



AMP 83C (3/639)

APPLICATOR PARTS LIST (BOLT, NUT, SCREW, WASHER etc.)

NO, DESCRIF TION SIZE LGTHs |REQ. PART NO, NO. DESCRIF TION SIZE LGTH, |REQ. F'AR'I‘NO:.
OV SCREW,S50C. SET S/ |Ya-20 | /2 | | 2215493
RAM PIN__ To |RAM 1F
102]SCREW, HEX. HD. cAP  [B/g-j6 |l Va |3 |3-210152
103 WASH ER . 38 1.b | ™ |3 371173
APPL, MT,ASSY,(19) [To BASEE CASTINGI32] )
) 13 SCREW , Soc. HD. CAP /4 -20| 78 [2(2]001-5]
104 SCREW, S0C. HD. ¢AFP | 8-32 | 3/s |4 [221000-4137] WASHER, FLAT /g 1.D| — |2 |21055-8
/05 WASHER & ID |~ |4 |2/10556 AIRFEED ASSY {64)| To BASE CASTING {33)
STRIP GUIDE Qs r‘m{} To AlPPe AT CKE’) -
[06|SCRE W/, S0c, HD. CAP &-32 |3/8 |2 [1-21000-9
CENTER STRIP GUIDESS 5/l AAPL T (i5)
[08| NVT, HEX, 10-32 |~ |2 |21018-7
DRAG ADJ. SCR (34l
HOINUT, HEX s/v Y4-20|~— |2 (210224
" paas STUbDs (32)
[ SCREW, BUT, HD Ve c20] Y2 |1 |321602-3 APPLICATOR ONLY TO INCLUDE
ANVIL{E) To FRT. ANVIL HACLER (2]3)
[12|SCREW, BUT, HD. /q 20| V2 | 3210023
AnViL (3) To REAR ANVIL HoOLDER (44 )
N3 SCREW, SoC, HD. cAP  [3/4-156|1 %212 [3-2100]-7
ANVIL. HolLDER (23fR4)T1e BrpL] My ASIY(TIINOTES: 5193 PuUAL
HEISCREW S0, HD. CAP !/g_-,za ¥ 1/4 2 (216017 [EEETE?:}‘;TEI?‘;3:.:?:5’-?2'}:::ﬁgg“ﬁ'ﬁ""g;::
TOF TOOLING To| RAM(IS) BE CONTACTED FOR THE LATEST REVISION. -
6 SCREW, Sac. D, Cap B-32 |5/16] | 17210084
HIIWASHER. . FLRT 8 ub. |~ |1 ]21055-6
TENSIoN ADJ. PLATE (s8] To FEED FINGER (36) 1
H8[SCREW S0OC, HD.CAP |/0-32 | /8 | = [32(000-8 )
RET. 'PL{27) STRIPPER [mT.(26) ¥o ARPL |47 {13, | 4
TE] SCREW Soc, HD CAF 0-32 5/8 A 3'2’000‘43 REV. . APPI;CATORPARTLIST —
GuARD (68) SPACER (&) STRIPPERES) TolsTR T (20) LI|GT7T2259 7 or 2.




